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S iie: o Bsumale COMPOUND COLORING AGENT FOOD Test Enfrusted
Pl¢ | ADDITIVES Purpose
Type ‘ Trade |,
Grade / Mark
Applicant SHANGHAI JIANGHU TITANIUM WHITE PRODUCT CO.LTD FENGXIAN BRANCH

Tested Company

SHANGHAI JJANGHU TITANIUM WHITE PRODUCT CO.LTD FENGXIAN BRANCH

Producer SHANGHAI JIANGHU TITANIUM WHITE PRODUCT CO.LTD FENGXIAN BRANCH
Number of Entrusting/ "
Client WS Sampling Date 2021.98.02
Reception Date | 2021.03.05 Sampling Spot |/
Sample Quantity |200g Sum of Sample |/
Date of -
Production 21.2.25 Original Number | 21022503
Situation #f Intact Sent by client
Sample

Testing Place

No.381 Cangwu Rd. Shanghai

Test Standard

GB 5009.75-2014 National food safety standard Determination of lead in food additives
GB 5009.76-2014 National food safety standard Determination of arsenic in food additives

Judgment Rules

GB 26687-2011 National food safety standard Food additive—General for compound food additives

Date of 2021.03.05 to 2021.03.18
Testing
The test results accord with the requirements of the relevant standards or judgments quoted above. See
the details on the page of summary.
C lusi
onclusion (Test Report Badge)
o Add NO.1142.YAOJIA VILLAGE.QINGCUN TOWN.FENGXIAN
Client's * | DISTRICT.SHANGHAILCHINA
Message
Zip Code | 201414 Tel. /
The test report only offers the conclusions for the tested items according to the relevant testing standards and / or judgmené%d‘i_}
Remarks included the conclusions of the untested items or performances

The test report has two versions( one in Chinese, the other in English. The Chinese one 1s in priority

B AE
Approved by: AT

ﬁ ﬂ; i%’ Checked by: g‘y\__&?@) Tested by: 3» $¥7

SQI/KJ-JL/BG-290

s\

A



Shanghai Institute of Quality Inspection and Technical Research

Test Report

Report No.:W021061004110E

2

Pages: 2/2
Collection of The Test Results
Judgements
No. Test Items Technical Requirements Test Results Test Standards by Single | Remarks
Item
; mg/k | _ GB 5009. 76-2014 ;
1 | Arsenic(As) 5 <4.85 0.13 (method 2) Complies | /
mg/k | GB 5009. 75-2014 :
2 | Lead (Pb) . <9.75 0.22 fyethod 2 Complies |/
The below is blank.
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